
How to use 
the PHCG

If the patient does not need urgent attention,  
follow the algorithmic approach to either a management plan or  

to consider a chronic condition.

The guide refers you to relevant 
pages during patient evaluation or  

routine care with arrows:
•	The return arrow ( )  

guides you to a new page but 
suggests that you return and 
continue on the original page.
•	 The direct arrow () guides you to 

continue on another page.

A 3-step framework of  
Assess, Advise and Treat standardises the approach to  
the patient with a chronic condition.

Symptoms

Chronic conditions

Does the patient need: 

This or That

The ‘Assess’ table is divided into different greys  
to indicate 3 assessment areas: 

Assess

History (what to ask)

Examination (what to look for)

Investigations (what tests to do)

Always start on the Adult or Child contents page – as appropriate:



Use the red box to determine if the patient needs  
urgent attention and manage them appropriately.
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Chronic obstructive pulmonary disease (COPD): routine care

Advise the patient with COPD

• Ask about smoking. If patient smokes tobacco 102. Support patient to change 125. Stopping smoking is the mainstay of COPD care.

• Encourage the patient to take a walk daily and to increase activities of daily living like gardening, housework and using stairs instead of lifts.

• Help the patient to manage his/her CVD risk 85.

• Inhaled corticosteroids can cause oral candida: advise patient to rinse and gargle after each dose of beclomethasone.
Treat the patient with COPD

• Give inhaled salbutamol 200mcg (2 puffs) when needed, up to 4 times a day.

• If patient received prednisolone or hydrocortisone for acute exacerbation at this visit, give prednisolone 40mg PO daily for 5 days.

• If sputum increases in amount or changes in color to yellow/green and worsening of cough or dyspnea, treat for chest infection:

 - Give doxycycline 100mg PO BID for 7 days. Avoid if pregnant.

 - If increased breathlessness, also give prednisolone 40mg PO daily for 5 days if not already on it.

• Before referring for treatment adjustment, ensure patient is adherent and can use inhaler and spacer correctly 81

• If moderate or severe COPD and ≥ 2 exacerbations in 1 year, add inhaled beclomethasone 200mcg BID, if available.

• If severe COPD, add theophedrine 120/10mg BID. Increase theophedrine to 240/20mg BID if needed. If no better after 1 month, refer to hospital.

• If ≥ 2 courses of prednisolone given in 6 months, refer to hospital for review and spirometry.If stable and mild COPD review 6 monthly. If moderate/severe COPD or frequent/recent exacerbation review monthly.

Assess the patient with COPD

Assess
When to assess

Note

COPD symptoms: cough and difficulty breathing
Every visit

• If patient has wheeze/tight chest and breathless at rest or while talking or respiratory rate > 30, manage acute exacerbation 30. 

• Assess disease severity: If difficulty breathing with activities of daily living (like dressing) and at rest, COPD is severe. If unable to walk at same pace as others of same

age, COPD is moderate. If difficulty breathing only when walking fast/up a hill, COPD is mild. 

• Investigate for TB only if patient has other TB symptoms like weight loss, night sweats, blood-stained sputum 71.

Other symptoms
Every visit

• Manage symptoms as on symptom pages.

• Ask the patient using inhaled corticosteroids about a sore mouth. Check for oral candida 27. 

• If swelling in both legs, and unable to lie flat, consider heart failure. Refer to hospital. 

BMI/MUAC
Every visit

If pregnant/breastfeeding and MUAC < 23cm or if not pregnant/breastfeeding and BMI < 17.5 or MUAC < 21cm, malnutrition likely 70

Medication use
Every visit

Check adherence and that patient can use inhaler and spacer correctly 81. If not adherent, refer for health extension worker support.

Depression
Every visit

In the past month, has patient: felt depressed, sad, hopeless or irritable or worrying a lot, had multiple physical complaints, felt little interest or pleasure in doing things?  

If yes to any 99.

Palliative care
Every visit

If severe COPD, > 3 hospital admissions for COPD in 1 year or heart failure and survival is predicted to be short, also give palliative care 120.

CVD risk
At diagnosis, then depending on risk • Assess CVD risk 84. • If <10%, reassess after 1 year. If 10% to < 20%, reassess after 6 months.

Adult    85

Cardiovascular disease (CVD) risk: routine care
Assess the patient with CVD risk factors or CVD risk ≥ 10% or established CVD

Assess

When to assess

Note

Symptoms
Every visit

Ask about chest pain 28, difficulty breathing 29, leg pain 49, or new sudden asymmetric weakness or numbness of face, arm or leg; 

difficulty speaking or visual disturbance 93.

Modifiable risk factors
Every visit

Ask about smoking, diet, substance use and exercise or activities of daily living. Manage as below.

BMI

Every visit

BMI = weight (kg) ÷ height (m) ÷ height (m). Aim for < 25.

Waist circumference
Every visit

Measure while standing, on breathing out, midway between lowest rib and top of iliac crest. Aim for < 80cm (woman) and < 94cm (man).

BP

Every visit

Check BP 89. If known hypertension 90.

CVD risk

At diagnosis, then depending on risk
If < 10% with CVD risk factors or 10-20% reassess after 1 year. If > 20%, refer to hospital for investigation if not already done.

Blood glucose
At diagnosis, then depending on result

Check glucose 86. If known diabetes 87.

Random total cholesterol  (by referral to hospital) At baseline if no CVD or diabetes within  

3 months of diagnosis. • If no CVD or diabetes no need to repeat cholesterol or adjust simvastatin. 

• If CVD or diabetes, increase simvastatin based on repeat cholesterol on relevant page.

Treat the patient with CVD risk

• If no diabetes, give simvastatin 20mg PO daily if patient has established CVD, cholesterol > 300mg/dL or CVD risk ≥ 30%.

• If diabetes, decide if patient needs simvastatin 87.

If CVD risk remains > 30% after 6 months, refer.

Advise the patient with CVD risk 

• Discuss CVD risk: explore the patient’s understanding of CVD risk and the need for a change in lifestyle.

• Invite patient to address 1 lifestyle CVD risk factor at a time: help plan how to fit the lifestyle change into his/her day. Explore what might hinder or support this. Together set reasonable target/s for next visit.

Stress
Assess and manage stress 65.

Physical activity • Aim for at least 30 minutes of moderate 

exercise (e.g. brisk walking) on most days of 

the week.• Increase activities of daily living like 
gardening, housework, walking instead of 

taking transport, using stairs instead of lifts.

• Exercise with arms if unable to use legs.
Smoking• Encourage patient not to start• If patient smokes tobacco 102. 

Diet
• Eat a variety of foods in moderation. Reduce portion sizes.

• Increase fruit and vegetables.
• Reduce fatty foods: eat low fat food, cut off animal fat. Use 

liquid oils instead of solid or semisolid oils

• Avoid adding salt to food. 
• Avoid/use less sugar and sugary foods/drinks.

Screen for  substance abuse• Limit alcohol intake ≤ 2 drinks1/day and avoid alcohol on most days of the week.• In the past year,  has patient: 1) drunk  ≥ 4 drinks1/session,  

2) used khat or illegal drugs or  
3) misused prescription or over-the-
counter medications? If yes  
to any 103.

Weight 
• Aim for BMI < 25, and waist 

circumference < 80cm (woman) 
and < 94cm (man). • Any weight reduction is beneficial, 

even if targets are not met.

• Identify support to maintain lifestyle change: health care worker, friend, partner or relative to attend clinic visits, a healthy lifestyle group.

• Be encouraging and congratulate any achievement. Avoid judging, criticising or blaming. It is the patient’s right to make decisions about his/her own health. For tips on communicating effectively 124.

1One drink is 1 shot (25mL) of spirits (whiskey, vodka, areke, gin), or 1 small glass (125mL) of wine/tej or 1 can/bottle (330mL) of beer/tela.
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See front of PHCG for more information on  “How to use this Guide”


